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Report consists of 3 attached sheets.

Sample name: Tavolino CU da 45

TEST REPORT N° 86013

Listperformed tests

1. Vertical static load test EN 1730:2000, clause 6.3
2. Vertical impact test EN 1730:2000, clause 6.6
3. Stability EN 1730:2000, clause 6.7
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Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, ~Ietions or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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Vertical static load test EN 1730:2000, cIause 6.3
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Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, dflf#ion!f or alterations are
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried o't by the orderer.

TEST REPORT

86013 / 1 - KRISTALIA S.R.L.
VIA CALDERANO 5
33070 BRUGNERA (PN)

Date received:
ITALY

27-09-07

Date of test: 09-10-07

Date of issue: 09-10-07

Sample name: Tavolino CU da 45

Type ot table: (ENV 12521/00 clause 3.2): low table (height < 600 mm)

Test results:

Load Vertical Number
Type ot surface: application torce ot Remarks

position: N Cycles

geometrical
Main surface centre 1400 10 No detects

ot table

Note:

The test has been carried out according to table 1 ot UNI1 0976/2002, level 3.
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Date received:

Date of test:

Date of issue:

Sample name:

27-09-07

09-10-07

09-10-07

Tavolino CU da 45

Vertical impact test EN 1730:2000, cIause 6.6
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pago1/1

Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, de
not permitted.This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried o

Type ot table: (ENV 12521/00 clause 3.2): low table (height < 600 mm)

Type ot surface: main surface

Impactmass: 25 kg

Point ot impact: as close as possible to one point ot support ot the top but not less than 100 mm
trom any edge.

Drop Number
height

ot cycles
Remarks

mm

100 10 No detects

Point ot impact: 100 mm tram the edge ot the top as tar away trom the supports as possible.
Drop Number

height
ot cycles

Remarks
mm

100 10 No detects

Point ot impact: 100 mm tram the edges at one corner.
Drop Number

height ot cycles
Remarks

mm

100 10 No detects

Note:

the test has been carried out according to table 1 ot UNI 10976/2002, level3.
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Date received:

Date of test:

Date of issue:

Sample name:

27-09-07

09-10-07 Il
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Tavolino CU da 45
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Stability EN 1730:2000, cIause 6.7

Type of table: (ENV12521/00 clause 3.2): lowtable (height< 600 mm)

Type of surface: main surface

Largest dimension: 450 mm

Test results:

Vertical force
N Remarks

200 no tip

Note:

- the test has been carried out according to table 1 of UNI 10976/2002
that specity fram first level to fifth level the same stability requirements.
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Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions,
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried


